
CONFIDENT CYGNUS,KOTTAYAM

CUBE TEST RESULT

DESCRIPTION 

7 DAYS 28 DAYS 7 DAYS 28 DAYS

1 09/07/20 Staircase GF-FF 6,7-G,H M25 16.66 25 24.74 30.29
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	Cube Result

